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TEST REPORT

Equipment Under Test : Bluetooth Data Access Point

Model No. : DBT-900AP

Applicant : D-Link Corp.

Address of Applicant . 2F, No. 233-2, Pao-Chiao Rd., Hsin-Tien, Taipei,

Taiwan, R.O.C.

Standards:
FCC Part 15 subpart C

In the configuration tested, the EUT complied with the standards specified above.
Remarks:

This report details the results of the testing carried out on one sample, the results contained in
this test report do not relate to other samples of the same product. The manufacturer should ensure
that all products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in
any configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards. Any mention of SGS Taiwan E&E Services or testing done by
SGS Taiwan E&E Services in connection with distribution or use of the product described in this report
must be approved by SGS Taiwan E&E Services in writing.

Tested by . Alex Hsieh Date Sep. 27, 2003

Approved by : Robert Chang Date : Oct. 15, 2003
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‘ 1. General Information |

1.1 Testing Laboratory
SGS Taiwan Ltd.  ( FCC Registration number: 573967 )
1F, No. 134, Wukung Road, Wuku industrial zone

Taipei county , Taiwan , R.O.C.

Telephone : +886-2-2299-3279

Fax . +886-2-2298-2698

Internet . http://www.sgs.com.tw

1.2 Details of Applicant

Applicant
Address of Applicant :

1.3 Description of EUT(s)

: D-Link Corp.

2F, No. 233-2, Pao-Chiao
Hsin-Tien, Taipei, Taiwan, R.O.C.

of

Rd.,

Bluetooth Data Access Point

1 Product name

2 Product ID DBT-S00AP

3 Supply Voltage DC 5V by adapter

4 Antenna Gain 1.9 dBi

5 Carrier Frequency 2402MHz to 2480MHz

6 Modulation Method GFSK,1Mbps,0.5BT Gaussian
7 Hopping 1600hops/sec, 1MHz channel space
8 Operation Temperature -20 to +55 degree

9 Compliant Bluetooth Specification Verl.1
10 Antenna type Monopole

11 | Type of antenna connector Reversed SMA type

a7
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1.4 Operation Procedure

The Bluetooth is a FHSS system, and the output power and operating frequency are
NOT End-user adjustable. Applicant offer a engineering software “BlueSuite” installed on
PC to control the EUT. Setting of the software parameters are set as default. Operating
frequency are set as testing required. The output power is set as Ext=255, Int=63 (at
max. power). Inside the BlueSuite software, there is a BlueTest to control EUT hopping on
or off. We select “Txdatal” (which modulated by pseudo-random sequence)and assign the
transmit channel(as below). When the EUT is required to transmit in hopping on mode.
We select “Txdata2”

The lowest operating frequency within Bluetooth specification is 2402Mhz, and
highest operating frequency is 2480Mhz. So the frequency above are used as the lowest
and highest frequency in the testing, and the middle frequency is set as 2441Mhz.

1.5 Testing Method

The testing standard follows CFR 47, Part 15.247 and ANSI C63.4 1992, and
measurement method according to Public Notice DA0O-705 (March 2000).

The Testing procedure is as following:
a. The EUT was plugged in power and placed on the top of a rotating table 0.8 meters
above the ground at a 3m chamber. The table was rotated 360 degrees to determine the
position of the highest radiation.
b. The EUT was set 3 meters away from the interference-receiving antenna.
c. The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the measurement.
d. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the turn table
was turned from O degrees to 360 degrees to find the maximum reading.
e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.
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NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is
120kHz for Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.
2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1
MHz for Peak detection at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 300 Hz for Average detection (AV) at frequency above 1GHz.

4. During the Output power testing, the manufacturer attach a test fixture which is a short
cable that replace the antenna. So we use conducted method to measure the power.
Hence the EIRP is the output power plus the antenna gain in dBi. Due to cable loss, the
real value will equal to measured value(show on the instrument) add cable loss.

1.6 Antenna Type

The EUT use a monopole antenna , which has a peak gain 1.9 dbi. The connector is
reversed SMA type , that means the traditional SMA male connector has a hole inside ,
and the traditional SMA female has a pin inside. It is unique , and can not be purchased in
the “radio shack”.



Report No.: ER/2003/90028
Page ) of 47

2.Summary of Resultsl

subclause Parameter to be measures Verdict Page
15.207 Conducted Emission Limits PASS 8
15.209 Radiated emission Limits, general PASS 11
requirement
15.247(a)(1) Channel Spacing PASS 18
15.247(a)(1)(ii)|20db bandwidth / No. of channels PASS 19
15.247(a)(1)(ii)|/Average Time of Occupancy PASS 24
15.247(b)(1) |Peak Output power PASS 28
15.247(c) Band-Edge Emission PASS 31

15.247(c) Spurious Emission under 25Ghz PASS 33
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Instrument Model Serial number | Calibration date
Desktop PC HP Pavillion 723D N/A N/A
Spectrum Analyzer Agilent E7405A usS40240202 Jun 02, 2003
Spectrum Analyzer R&S FSP 40 100034 Mar. 27, 2003
Antenna Schwarzbeck 184/185 Jul. 04, 2003

BBHA9170A
Antenna Schwarzbeck 3097320 Feb 24, 2003
BBHA9120A
Antenna Schwarzbeck 152 Jul. 07, 2003
VULB9163
Signal generator R&S SMR 40 100210 Feb. 11, 2003
EMC Analyzer HP 8594EM 3624A00203 Dec. 13, 2002
EMI Test Receiver R&S ESCS 30 8289857004 Oct. 11, 2002
Transient Limiter HP 11947A 3107A02062 Jul. 22, 2003
L.I.S.N Rolf-Heine 99012 Oct. 08, 2002
NNB-2/16Z
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4. M easurements |
4.1 Conducted Emission Limits SUBCLAUSE 15.207
Product Name: Bluetooth Data Test Date; Oct, 15,2003
Access Point
Model No.: DBT-900AP Tester : Gadllon
Test Mode: Connect LAN mode Temperature: 26 °C
Test Resullt: PASS Humidity: o7 %

Main Terminals.L
FREQ [QP1 AVG1 QP2 AVG2IQP AV QP AV

MHz |dBuV |dBuV |Factor [dBuV |[dBuV [Limit Limit |[Offset [Offset
0.16 37.1 | 32.5|2.98 |40.08|35.48(65.52|55.52|-25.44(-20.04

0.25 | 34.2 | 29.7|2.85|37.05/32.55(61.93|51.93|-24.88|-19.38
0.34 | 46.1 | 37.3 | 2.88 |48.98/40.18|59.28|49.28|-10.30| -9.10
0.48 | 38.8 | 27.2|2.92 |41.72|30.12|56.37|46.37|-14.65|-16.25
0.58 | 32.9 | 25.3|2.88 |35.78/28.18|56.00{46.00|-20.22|-17.82
5.17 | 11.8 | 9.6 | 3.20 |{15.00|12.80|60.00{50.00|-45.00|-37.20

1." -" denotes the emission level was - 10 dB beneth the Average limit,so nothing need to
re-check anymore.

2. QP1/ AVGL1 value means the QP/AV reading without the factor.

3. QP2/AV G2 value means the QP/AV final reading with the factor.
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Product Name: Bluetooth Data Test Date: Oct,15,2003
Access Point
Model No.: DBT-900AP Tester : Gallon
Test Mode: Connect LAN mode Temperature: 26 °C
Test Resullt: PASS Humidity: o7 %

Main Terminas:N
FREQ (QP1 AVG1 QP2 |AVG2|IQP AV QP AV

MHz |dBuV |dBuV |Factor dBuV [dBuV [Limit [Limit Offset (Offset
0.2 35.2 30 | 2.9 |38.1|32.9|63.6|53.61|-25.5|-20.71

0.28 | 34.10 |29.40| 2.82 |36.92|32.22|60.91|50.91|-23.99/-18.69
0.33 | 41.20 |33.90| 2.86 [44.06|36.76(59.52|49.52|-15.46|-12.76
0.36 | 46.10 |37.30| 2.92 |49.02|40.22|58.81|48.81|-9.79| -8.59
0.48 | 38.30 |27.20| 2.92 {41.22|30.12|56.37|46.37|-15.15|-16.25
5.17 | 13.20 |10.20| 3.20 {16.40|13.40(60.00/50.00-43.60|-36.60

1." -" denotes the emission level was - 10 dB beneth the Average limit,so nothing need to
re-check anymore.

2. QP1/ AVGL1 value means the QP/AV reading without the factor.

3. QP2/AV G2 value means the QP/AV final reading with the factor.



Report No.: ER/2003/90028

Page 10 of 47
4.1.1 Limits (CISPR 22)
FREQUENCY Class A (dBuV) Class B (dBuV)
(MH2z) Quasi - peak Average Quasi - peak Average
0.15-0.5 79 66 66 - 56 56 - 46
0.50-5.0 73 60 56 46
5.0 - 30.0 73 60 60 50
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4.2 Radiated emission Limits, general requirement SUBCLAUSE 15.209

1. Transmit at 2402Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz, Vertical
Cyuatomer ;

Datei2003=0%-26 Tima: 10132

Hodel (2402 MHz) Polar . t¥ercical—- 3M
Bpeds. ] Beport Mo.i
ar. Fi £l
Sgr. Ho.: Fila
Limie (EQC B Testal 1 ALER

Top- {C)1126.0 Humad. (%1153

Ligwel [dBEWY ]

TE
T2
-
EE- -
1
An- . I
4h— = - —_— | — A s T S
ey R e
T b Y
L Wi . \ N
TE Wl
18-
B
PPRT 100 100 ane sa0 800 700 Lon s00 1800
Fregoency|{MHE]
MEMD 5
Chaiay Limik Aead Anténna Cable other
Freg Ll Limlrx Lirs Lavel Facbar Factar ackor
-HZ-I: dh el L] dB B [ ] B -\;:I':
1 I 4T.8E 15,31 -4, 65 40 .M £l .78 i3.10 -J-‘:l -.'!.:.F-
1 Z Td. /4 14,13 =-h.HA ia.nn 25,12 8. 37 [ % 7 | 1. 00
;] 224.00 11, 33 14, GE 46, DD 1%, 59 10,28 L. 05 . 00
4 A0, 60 35.91 G.0% A6, D0 16,10 1R.BZ Z.0T G.00
= BAL.GE S0.34 -6 16 46.00 15.549 21.71 .53 0. Gl
Freq Level Over Limit Read Level Antenna Cable Factor
Factor
47.46 35.31 -4.69 21.70 13.10 0.51
70.74 34.12 -5.88 25.22 8.37 0.63
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2. Transmit at 2402Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz, Horizontal

Customar: Data:2003=08-26 Txrne-jiﬁ:ﬁl
Model s f2407 MHz) Polar. rHorizantal= 3M
Spec. 1 Report Na.:

Ser. No.: File 1=1

Limit tFCC B Tester $ ALEX

Tmp. (C) t26.0 Homid. (%) :53
Liavael { dBUY |

BO-
TR-
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- |
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4 I._. x [ lu.__.-- T T o T i '_1 u.;r-'}_-.a,.- _._,-w.i'ﬂ‘..-q_.\_'-l:.-_-w?\-'\-\.-'--u:-"""-“
= 3 “:'_1,'4'0'.!."""\-“""'-' i
— \__\_H_.-J-I«.'l.—'l.l"l'\l'""""
iz ] J } sk ol
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24 “-,'.J'r-“"-l..,.r-n-r
18-
..
% 100 200 300 400 500 LoD 740 so0 800 1080
Freguency{MHZ}
MEMZ:
gy Limit E=ad Antenna Cable Other
Frag Lol Limit Line Limwes] Factor Factor Factar
MHE a8 48 dB A A B dH
1 224.00 16,51 =13, 49 46 .00 25.18 10,28 1.05 0.00
$ 255,04 3§ 41 =11.5% 46,900 #1.89 11,40 1.13 0. i
3 272.50 33,87 -12.33 4. 0 19,93 12.58 .17 0. 00
4  BT1.90 40,13 -5, 87 46,00 15,92 21.67 2.54 g.00
£ 912.70 14.85 6. 1% 46,00 15. 26 £1.99 A 0. 00
Freq Level Over Limit Read Level Antenna Cable Factor
Factor
873.90 40.13 -5.87 15.92 21.67 2.54
912.70 39.85 -6.15 15.26 21.99 2.60
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3. Transmit at 2441Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz, Vertical

of

CLusTAamer Dacm: 2003-09-26 Time: 12345

HModel : 12441 HMHz) Polar. iVertical- 3M
Spec. S maport Ha.d

Ser., Mo.: File T |

Limit t¥CC B Tester tALEX

Tm. (C) 2260 Humid,. (&) 253

Laval {dBUY|

1080

B0-
T2
-
(1L _
48 |
| ]
40- e — — e AN A R
ul o =3 .h.lw:'--ur-n.-r"“-""‘h'“'""“m"* -
iz -lllr ] PO Vo o i et
.,|I|-'|'r||||ﬂjll.l_. Iq.'ﬂ_j;*-"lr-'h-ﬁ-llnr
24- S et
148
B
S0 ame 200 300 400 B0 808 700 neo p00
Fraguency{MHz)
MEMD
Qver Limit Read Ancanns Cabla OlheT
Freq Lewvel Limit Lina Tesvel PacloE Factal Factor
MHz B dB il dB {8 fi |5 fa kL)
11 72,68 15,44 —f. 52 40,00 36.82 8,02 0. 64 0.0o
2 101.78 DL A8 -13.02 43.50 1&. 0 11.5 0.74 L'.l..l:.l
3 224.00 iz.,a7  -13.03 46.00 21.64 10,28 L.05 (.0
§ Bl5.TO0 39,77 -6.23 46.00 16,20 71.11 2.46 0. 0f
Freq Level Over Limit Read Level Antenna Cable Factor
Factor
72.68 35.48 -4.52 26.82 8.02 0.64
815.70 39.77 -6.23 16.20 21.11 2.46
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Date:2003-08-28
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of 47

Time:19344

Mode L : (2441 MHZ] Polar. tHorlzontal— 3M
Epac. E Heporl Mo.:
Ser. Mo.:l File t—1
Litmit I e Taster I ALEX :
) Tmp. [(Ch:26.0 Humid. (%) =53
Lavel {dBUIY )
ao-
TE
el
BE-
e - ol .
d
"'_I A L e e - T _'f,..-,:l'\..*__'ﬁ'-'-a.-:n.,h.. bl
&0 e _i_'_,__.‘.-'_.-m".-'.'-"-\- ﬁx’-.’\"'m .
3 S 1 g
__.”"'. - r‘-j‘. ]J er"' '*.i""‘“-
TR
18-
]
% 10s 200 o 408 880 s00 700 so0 s00
Fragquanciy[MHz}
MEMO
OveT Limit FEeardl Antenna Cacle Other
Freadg Liswal Limik Lire Level Factar Fackor Factor
-H':lz P2 dB dB df di dii de
1 224 .00 355D =10, 560 46,00 £4.17 140,28 1.0% d. 04
2 239,62 3. 62 -13.38 46,00 20. 56 10,497 1.00 3. 00
3 255,04 A7T.4H o 46 .00 24 .96 11.40 1.13 LI.I.]-III
4 H15.70 19 .53 -¢.d1 16 .00 16.0F 21.11 246 0. 0
Freq Level Over Limit | Read Level Antenna Cable Factor
Factor
255.04 37.48 -8.52 24.96 11.40 1.13
815.70 39.59 -6.41 16.02 21.11 2.46




5. Transmit at 2480Mhz,

Customar:
FModel i
S, £
Spr. Ho.:
Lamit :

L] [ABW)
L1+
T2

o e

(2480 HHzZ}

B

The Spectrum setting : RBW=120Khz , VBW=120Khz, Vertical

Date: Z2003=009-26
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Folar.
Beport MWo.:
File

Tester

Tmp. (C)126.0

rVartical -

i=1
tALEX

: 15

Humid.

of 47

Time:l%:59

3

(&) =53

1800

A e
=l-i|||-.l‘1 4 ol e Sl
| sl
AN
18
'l
[ ] 1 i i ! i i i
30 100 200 aeo 400 800 s00 To0 200 so0
Fregquency{MHz}
MEMO :
awerT Limik Head Antenna Cable OLher
Freq Lawarl Limit Lina Leaval Factor [ Tad o) » Factor
MHz B dB dis B B dB 4B
1 72.68 34.32 -5.68 40.00 25. 66 B.02 0.64 0.00
3 101,78 79,10  -14.44 43,50 L&, 82 11.54 0.74 8.00
3 635,28 37.68 -8.12 46,00 16.57 15.18 2.14 0.00
4 771.08 39,12 -6. 88 46,00 15, 95 20.80 2.38 .00
| 5 926.28 40.73 -5.27 16,00 16.00 22.10 2.63 0,00
Freq Level Over Limit | Read Level Antenna | Cable Factor
Factor
72.68 34.32 -5.68 25.66 8.02 0.64
926.28 40.73 -5.27 16.00 22.10 2.63




6. Transmit at 2480Mhz,

CUusStComer

Hodel

S-Fli':--.‘. s H
Sar. Ho.:
Limit iEC

Leewel (dBuv )
[ -1:)

Ta
Ba-

(]

B

: {2480 MHz}

The Spectrum setting :
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RBW=120Khz , VBW=120Khz,Horizontal

Dace: 2003-09-26 Tim=:15:58

Palar. tHorizontal- 3M
Raport Ko.:

File =1

Taster tALEX

Tmp. (C)] :26.0 Humid. [%) :53

18
.-
T8 ans 200 100 400 500 w00 700 500 200
Frequency[MHz])
MEMD:
Darar Limit Fead AnRtenna Cable Other
Frag Level Limit Lina Laval FacrLar Factor Factor
MH = dB b [ e 15 4B dH dB 5 2]
| 224,00 14 .41 -11.54 46,00 23,04 10.2E 1.405 0.a0
2 230,52 32,04 -i3.gz 46,00 20.02 10. 97 1.09 0.0
3 255,04 25,17 =-10.23 4&.00 23.24 11.40 1.113 .00
4 272 .50 34,70 -11.30 46.00 20.9% 1%.58 1.17 0.0on
B 288,02 33.47 -12.53 46.00 18.00 13. 36 1.21 0. 00
Freq Level Over Limit Read Level Antenna Cable Factor
Factor
255.04 35.77 -10.23 23.24 11.40 1.13
272.50 34.70 -11.30 20.95 12.58 1.17

1000



4.2.1 Limits

Frequency

(MHz)

Field Strength
{microvolts/meter)
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Measurement Distance
{meters)

L0009 - 0,490
0,490 - 1.705
1.705 - 30,0
a0 - 88

BE - 216

216 - 900
Above 960

2400/F(kHz)
24000/F{kHz)
30

[

| S(p %

200 **

500

300
30
30

Tad Tl Tpd Tl
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4.3 Channel Spacing SUBCLAUSE15.247(a)(1)
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4.4 No. of carrier frequency / 20db Bandwidth

SUBCLAUSE15.247(a)(1)(ii)

@ PRER 100 kMz Marker 1 [TI

*UREW 100 KM 105.5%3 oIRuv
Rof  12% JdBpy AtT 0 OB YOWT 10 ma 2.4 TH1 G000 GHE
[ S B -
ﬁ L1323 ——

|

LURRRERROREEELL R T
(ST A A

!'!'li|i||_[ﬂ 1]” [lith h l||| | '."LIHMIFE IE""EI Y I]ll ]i I

=4 10

311 -

Stark 2.4 GHz B.3 MHz/S Stop #.483 GH=

Number of channels = 79
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Split the whole frequency band into two.
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20dB bandwidth at lowest (2402Mhz), middle(2441Mhz), highest channel(2480Mhz)

@ *REd 10 kEz Oalta 2 1T1 |
*WEW 30 kM= -1%. 890 A
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=1 [
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Canbar 2 .408 GHE F00 KEHES Span @ MHz

Channel bandwidth = 780 KHZ



Report No.: ER/2003/90028

Page 22 of 47
@ SR 10 kH:x  Delta 2 171 |
*YEW 30 kH=z =20, 67 riB
kot 125 dbyy ALt B0 «ib "Wl 20 420. 000000000 kHz

Mashsar] 1 [T
-1 ————— TOI: T ARV |
L qaynazpon cuz |
Oolca o |T1 ]

—1al s du
=3R0L 000000000 K.

[t

T
|
7y

46

a0

Cmnbter F.441 4GHzZ 00 kKHz/ Span # iz

Channel bandwidth = 800 KHZ
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4.5 Average Time of Occupancy SUBCLAUSE15.247(a)(1)(ii)




Report No.: ER/2003/90028

Page : 25 of 47
A B Hurk i
\&\l L 0 T I 4 |
Fmf i iy i T ] 1] T
8
. [ 4]
o |
o | = T T T e A
|
i 18
| | | | | |




Report No.: ER/2003/90028
of

Page

1 26

a7



Report No.: ER/2003/90028
Page 27 of 47

4.5.1 calculation

At channel 2402 (414p Sec), 2441(416u Sec)and 2480Mhz(414p Sec), there are 10
bursts in 1 sec. Time period of each burst is 416 Y Sec(worst case). So the occupancy
time within 30 second is 416 x 10 x 30 = 124800u Sec = 124.8 mSec = 0.125 Sec.

4.5.2 Limits

The average time of occupancy on any frequency shall not be greater than 0.4
seconds within a 30 second period.

The EUT comply with the requirement in Sec 15.247(a)(1) that
use at least 75 hopping frequencies. The maximum 20dB
bandwidth of the hopping channel is 1 MHz. The average time of
occupancy on any frequency shall not be greater than 0.4
seconds within a 30 second period.
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4.6 Peak output Power SUBCLAUSE15.247(b)(1)
Transmitter transmit at lowest channel (2402Mhz)
@, *uiW 1 Mile  Macker 1 {11 )
TVEW 1 MRz ©.51 dfm
Faf & dim ArT A0 B ST 40 mes 2. 4020256852 Chle
1
|- i
==
|
L= 7115 !
- 80
—Hl — - - - - -
Centor Z.402 GH# 1166 Klas Spran 1. 160G MHZ

The Power (ERP) = Output power + cable loss + antenna gain

= 0.51 dbm + 1.3 db+ 1.9 dBi = 3.71 dbm
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Transmitter transmit at middle channel (2441Mhz)

@) SHEW 1 Ml Markor 1 [T1 |

"W 1 FEHz 1.8% ABm
Eaf & offm At 40 B TOWT 40F m=: 2.4410443%08 GHE

L

¥

—
L~

Centesr #.441 GHEZ 1. RHEZS Span 1.1656 MHT

The Power (ERP) = Output power + cable loss + antenna gain

= 1.89 dbm +1.3 db+ 1.9 dBi = 5.09 dbm
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Transmitter transmit at highest channel (2480Mhz)
@ bl L 2 Marker 1 |T1 |
*VEW 1 MAz 2,40 wilm
Eof & cdlm ALl a0 ab *EWT 40 me 2400044 208 GHz
| r
L]
[ ri S -
k)
nmbor i Rz L1166 ks Span |- 166 MHEz

The Power (ERP) = Output power + cable loss + antenna gain

= 2.40 dbm +1.3 db+ 1.9 dBi = 5.6 dbm

So the max power happens at 2480Mhz , which equals to
5.6 dbm = 7.48 mW(ERP)

Limits:
For frequency hopping systems operating in the 2400-2483.5 MHz band employing

At least 75 hopping channels, all frequency hopping systems in the 5725-5850MHZ

Band, and all direct sequence systems: 1 Watt.
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SUBCLAUSE15.247(c)
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@ "REW 100 kHz Desits 1 [T ]
T 100 kH=E =40 . 6% dB

Rei 9 dBpVSm epct 0 b *EWT 40 ms 3. SEa0LO0D MHZ

Markaer| T [TL }

1 5%, 06! dBuySm)
i a
| AROOZORO0 nH.—r-
Markoo| 2 T ]
“AD . PR I ST
2l ap2Enepon GHz

™

Start 2,470 Gl G kHz S Gtaapa #.485 GHz

L ower bandedge Upper bandedge

Bandedge difference 26.47 db 30.65 db
from main channd

4.7.1 Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the
band that contains the highest level of the desired power, and it must comply with the
limit in 15.209.



Report No.: ER/2003/90028
Page 133 of 47

4.8 Spurious Emission under 25Ghz (from 1Ghz) SUBCLAUSE15.247(c)

1. Transmit at 2402Mhz
1Ghz — 18Ghz , Vertical
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18Ghz — 25Ghz , Vertical
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1Ghz — 18Ghz , Horizontal
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18Ghz — 25Ghz , Horizontal
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2. Transmit at 2441 Mhz
1Ghz — 18Ghz , Vertical
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18Ghz — 25Ghz , Vertical
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1Ghz — 18Ghz , Horizontal
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18Ghz — 25Ghz , Horizontal
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3. Transmit at 2480Mhz
1Ghz — 18Ghz , Vertical
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18Ghz — 25Ghz , Vertical
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1Ghz — 18Ghz , Horizontal
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18Ghz — 25Ghz , Horizontal
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APPENDIX: Photographs of Test Setup

<Photos are saved separately>
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APPENDIX : Photographs of EUT

Internal Photos
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External Photos
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